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MINIFLEX 4-ST Test Report TR-13088-06EN
1. Purpose

To evaluate the performance of MINIFLEX 4-ST Connector in accordance PRS-1863.

2. Specimen
(1)Connector : MINIFLEX 4-ST Connector -+« P/N 20588-0**E-01

(2) FPC : Made by Taiyo Industrial Co.,Ltd.
Thickness Lead : t=0.12+0.03  (Actual measurement : 0.116~0.117mm)

3. Test Sequence
All the evaluation was performed in accordance with Table. 1 Test Sequence.

4, Result
See Table 2-1~2-4. Graph 1~14. For the details of testing conditions and requirements, see PRS-1863.

5. Conclusion
All the specimen met the requirements of PRS-1863.
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Table 1. Test Sequence
Group

Test ltems

CIT Resistance 2,7

High Temp &
High Hum energizing

High Temp &
High Hum Life

Soldering Heat Resist. 1
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Table 2-1. Test result

Data
Test It .
est ltem Measurement Spec Set| N AVE.(X) VMAX. MIN. s X35 Judge
Contact Initial 60MQMAX. 27.044 3052 | 2374 | 1656 | 32012 | O
Resistance - ----mmmmmmmemiemope i 10 100" i g
(mQ) After 20th ARI\;“A()’(mQ 0950 | 358 | -152 | 1001 | 3953 | O
0 Initial 268§1N'>/|PAX- 0.641 0.79 0.55 0132 | 1037 | O
_____________ 3N/Pos.
20th cycles x(4P+2)) 0.576 0.68 0.50 0.091 0.849 O
o Initial (2(-)43NN|>2)AX- 0.835 0.88 0.81 0037 | 0946 | O
_____________ IN/Pos.
20th cycles x(6P+2)) 0.708 0.75 0.66 0.045 0.843 O
Act Locking & Initial %%%%}M w0l 10 1.044 1.15 096 | 0072 | 1260 | O
_____________ 3N/Pos.
Force (N) thcycles | x(8P+2) 0925 | 107 | 084 | 0068 | 1120 | O
P Initial ?663NN'>/IPAX- 1.156 1.27 0.97 0123 | 1525 | O
_____________ 3N/Pos.
20th cycles x(10P+2)) 0.987 1.07 0.86 0088 | 1251 | O
A
Dugt?illji?y o | e ?62§N%AX- 1545 | 158 | 144 | 0024 | 1617 | O
_____________ 3N/Pos.
20th cycles x(12P+2)) 1.230 1.28 1.19 0.035 1336 | O
Initial 0.06N MIN. 0.247 0.26 0.22 0026 | 0169 | O
4P f-ommeeeeee-- (0.0INPos. | | frrmmrmm e e e e e
20th cycles x(4P+2)) 0.235 0.27 0.21 0.029 0.148 @)
Initial 0.08N MIN. 0.376 0.41 035 | 0033 | 0277 | O
6P f------o--e-- (0.01INIPos. | | frmmmmmm e e e e e
20th cycles x(6P+2)) 0.367 0.40 0.34 0.034 0.265 O
Jocki Initial 0.10N MIN. 0.538 0.60 046 | 0046 | 0400 | O
Aclomlogid | 8p po (O.0INIPos. |10 | 10 f=-==---=--f-m--ooemnfem o o 2
orce (N) 20th cycles x(8P+2)) 0.528 0.59 046 | 0044 | 03% | O
0P Initial &%’ﬁmw- 0673 073 0.61 0.054 0511 | O
“““““““ A 0S. e e e At I A
20th cycles x(10P+2)) 0.718 0.75 0.67 0.033 0.619 O
o Initial (OdmmlN- 0.739 0.78 0.69 0032 | 0643 | O
“““““““ A 0S. e e e A I I
20th cycles x(12P+2)) 0.721 0.75 0.67 0.034 0.619 O
0 Initial (O%SS?IPMIN- 4.804 5.03 447 0293 | 3925 | O
______________________ 06N/Pos.
After 20th x4P+2.26N) 4.749 4.94 461 0172 | 4233 | O
o Initial (o%gﬁ’/\lleN' 5.183 5.40 5.02 0196 | 4595 | O
______________________ 06N/Pos.
- After 20th x6P+2.26N) 4.969 5.19 477 0212 | 4333 | O
rou
FPC P Initial 2.74N MIN. 5.680 6.02 533 | 0215 | 5035 | O
Refentl I (0.06N/Pos. |10 [ 10 [====-======{===== === fmmm oo e
eF ?Cfn After 20th x8P+2.26N) 5.307 5.68 488 0251 | 4554 | O
P Initial (O%SS?IPMIN- 5.891 6.06 5.79 0145 | 545 | O
______________________ 06N/Pos.
After 20th x10P+2.26N) 5.394 5.42 5.38 0025 | 5319 | O
P Initial (O%gﬁf/\lPMlN- 6.611 6.95 6.42 0222 | 5945 | O
______________________ 06N/Pos.
After 20th x12P+2.26N) 5.949 6.26 5.77 0.194 5.367 O
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Table 2-2. Test result

Data
Test Item Measurement Spec. Set| N AVE.(X) VAX. MIN. s X35 Judge
C Group CcT 0.25N MIN. 10 | 100 0.947 1.15 0.76 0.128 0563 | O
Retention Force LOCK 025NMIN. | 10 | 20 | 0646 | 065 | 064 | 0.009 | 0619
Initial 60mQ MAX. 26.729 29.61 22.57 1.783 | 32078 | O
Contact | .l
Resistance After 10 | 100
oy | brton_ | avein ost | | 2 | 1w | s | O
After Shock MAX. 0136 | 263 | 252 | 1170 | 3646 | O
D
Vibc:;(t)itcj)ﬁ During Vibration No Discontinuity O
Shock Discontinuity =~ |-------------- 1usec. MAX. | 10 10 Jr-mmmmmmmmm e
During Shock No Discontinuity O
L No abnormalit .
After Vibration adversely Y No Abnormality O
Appearance  |TTTTTTTTTTTTTT affecting the 10 20 Y B
After Shock ~ [performance shall No Abnormality @)
oceur
Contact Initial 60mQ MAX. 26.479 3156 | 2082 | 2466 | 33877 | O
Resistance  |--------------qmimoooeooo - 01 100 -
(MQ) After Test AR,\TA‘))("‘Q 0362 | 387 | 353 | 1842 | 5164 | O
E Group — ' —
Fretting Discontinuity In Test 1usec. MAX. | 10 10 No Discontinuity O
Corrosion No abnormality
adversely
Appearance After Test affecting the 10 10 No Abnormality O
performance shall
occur
Contact Initial 60mQ MAX. 27.044 30.52 23.74 165 | 32012 | O
Resistance | ____ | _____ 10 | 100 |ooooooooo
F Group (me) AfterTest | LR=40MQ 1074 | 438 | 236 | 1459 | 5451 | O
Thermal MAX. -
Shock No abnormality
adversely
Appearance After Test affecting the 10 10 No Abnormality O
performance shall
oceur
Contact Initial 60mQ MAX. 28.128 3212 | 22.95 1.837 | 33639 | O
Resistance ~ [--------------1--- ARedome 10 | 100 [~
=40m
QGroup (mQ) After Test MAX. 1.595 4,95 0.00 1.863 7184 | O
High Temp. No abnormality
Life adversely
Appearance After Test affectingthe | 10 10 No Abnormality O
performance shall
oceur
Coridnil -PEX I
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Table 2-3. Test result

Test ltem Measurement Spec. Set| N AVE.(X) NAX Nlﬂilta s X35 Judge;
Contact Initial 60mQ MAX. 28.741 33.24 23.59 2.203 35.350 O
Resistance  |----------oofomo 101100 f-------m-fmmm e e p
(mQ) AfterTest | ARE40MQ 0481 | 330 | -148 | 1057 | 3652 | O
MAX.
Initial ) No Abnormality O
D.W\Voltage |-------------- No Abnormality | 10 | 50 [------------------------------ SRR ] e
H Group After Test No Abnormality O
High Temp. )
& High Hum. Insylanon Initial MIN. 50x105MQ O
energizing Resistance  }-------------- 100MQ2 MIN [ 10| 50 [-----mmmmmmmmmmmmmmmmm oo
(MQ) After Test MIN. 2.5x10*MQ O
No abnormality
adversely
Appearance After Test affectingthe |10 | 10 No Abnormality O
performance
shall occur
Contact Initial 60mQ MAX. 28.104 33.19 22.34 2.754 36.366 | O
Resistance | ____ | ______] 101100 Loooooo oo
(mQ) AfterTest | AR=40mQ 193 | 500 | -087 | 1419 | 6193 | O
MAX.
Initial ) No Abnormality O
D.W.\oltage |-------------- No Abnormality | 10 | 50 [------------------------------ D OREERRRE Rl ti
J Group After Test No Abnormality O
High Temp. .
& High Hum. Insulation Initial MIN. 100x105MQ @)
Life Resistance |- ----ooooooo- 100MQ MIN |10 | BO fr-mmmmmmmmmm oo oo
(MQ) After Test MIN. 4.0x105MQ O
No abnormality
adversely
Appearance After Test affectingthe |10 | 10 No Abnormality O
performance
shall occur
Contact Initial 60mQ MAX. 28.080 32.96 21.60 2.045 34215 | O
Resistance | ____________ | _____________| 101100 Foommoom oo
K Group (m2) After Test AR,;“A‘))(”‘Q 1088 | 000 | -408 | 1313 | 2851 | O
Cold Temp. -
; No abnormality
Life
adversely
Appearance After Test affectingthe |10 | 10 No Abnormality O
performance
shall occur
Contact Initial 60mQ MAX. 27.009 30.32 23.92 1.760 32289 | O
Resistance | ___ | ______] 101100 Loooooo oo
(mQ) AfterTest | AR=40MQ 0211 | 394 | 298 | 1734 | 491 | O
L Group MAX.
Gas (H2S) No abnormality
adversely
Appearance After Test affectingthe |10 | 10 No Abnormality O
performance
shall occur
Contact Initial 60mQ MAX. 26.294 29.61 22.06 1.514 30.836 O
Resistance |- - - ___] 101100 F---m--mmmmfmmm o
(mQ) After Test | AR740MQ 1661 | 416 | 153 | 138 | 5645 | O
M Group MAX.
Gas (SO2) No abnormality
adversely
Appearance After Test affectingthe |10 | 10 No Abnormality O
performance
shall occur
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]
Table 2-4. Test result

Data
Test ltem Measurement Spec. Set| N AVEX) VAKX MIN s X235 Judge|
Contact Initial 60mQ MAX. 27.452 3297 23.04 2494 34934 | O
Resistance | ____________ | ______] 101100 Loommmo oo L
N Group (mQ) AfterTest | AR=40mQ 0807 | 307 | -256 | 1237 | 4518 | O
MAX.
Salt Water -
Spray No abnormality
adversely
Appearance After Test affectingthe |10 | 10 No Abnormality O
performance
shall occur
) CcT 10| 10 MAX. Osec O
Zegzgl)me -------------- 386C. MAX' ===
P Group LOCK 10| 10 MAX. Osec. O
Solderabilty T Wetness | 10| 10 95%MIN.was wet.
Appearance  [-TTTTTTTooos 5% MIN. | -1 T[T e O
LOCK o W 10| 10 95%MIN.was wet.
Q Groyp Reflow twice
Soll_?:arlng No Abnormality | 10 | 10 No Abnormality O
Resistance Soldering iron
R Group 0.4A/Contact AT=30K
Temp. rising 4.0A/Connector MAX. 10110 23.2K MAX. no problem. O

* To evaluate about Temp. Rising Test with FPC made by Taiyo Industrial Co.,Ltd (Thickness Lead : t=0.12mm,
Length : L=40mm). Itis a result of when applied ratings current (0.4A/Contact) between the neighboring contacts for 10pos. (With the whole

connector 4.0A).
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Graph 7. A change of Contact Resistance
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Graph 9. A change of Contact Resistance
H group : High Temp. & High Hum. Energizing
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Graph 11. A change of Contact Resistance
K group : Cold Temp. Life
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Graph 10. A change of Contact Resistance
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Graph 12. A change of Contact Resistance
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